=

United Nations - World Water @

Assessment Programme

Educational, Scientific and -
Cultural Organization -«

World
Water
Assessment
Programme

.apacity Development

TRAINING WORKSHOP No. 2

on Water and Sustainable Development

E FOR
A Dg,
0 [y Ve,

e~

M7= NI Volume

Financed by AGFUND Case studies



Published in 2016 by the United Nations Educational, Scientific and Cultural Organization,
7, place de Fontenoy, 75352 Paris 07 SP, France

© UNESCO 2016

Suggested citation:
WWAP (United Nations World Water Assessment Programme). 2016. Capacity Development
Training Workshop on Water and Sustainable — Volume Il — Case studies. Paris, UNESCO.

This publication is available in Open Access under the Attribution-ShareAlike 3.0 IGO (CC-BY-SA
[...]
http://postconflict.unep.ch/publications/sudan/16_appendices.pdf
http://nileis.nilebasin.org/
http://siteresources.worldbank.org/EXTWAT/Resources/4602122-1213366294492/5106220-1234469721549/33.1_River_Basin_Management.pdf 
http://siteresources.worldbank.org/EXTWAT/Resources/4602122-1213366294492/5106220-1234469721549/33.1_River_Basin_Management.pdf 
http://www.nilebasin.org/images/country_profile/Sudan.pdf 
http://nileis.nilebasin.org/system/files/Sudan_0.pdf 
http://www.nilebasin.org/index.php/media-center/documents-publications 
http://nilerak.hatfieldgroup.com/english/nrak/Resources/Document_centre/WQ_Baseline_report_Sudan.pdf 
http://nilerak.hatfieldgroup.com/English/NRAK/RS_L3/index.html  

http://nilerak.hatfieldgroup.com/English/NRAK/Resources/MAPS/index.html

http://www.fao.org/nr/water/faonile/whatwedo/monitoring.htm

Bartram, J. and Balance, R. (eds). 1996. Water Quality Monitoring - A Practical Guide to the Design and
Implementation of Freshwater Quality Studies and Monitoring Programmes. United Nations Environmental
Programme/World Health Organization (UNEP/WHO).

Heiskary, S. 1996. Lake Sediment Contaminant Levels in Minnesota. USA.

NTEAP (Nile Transboundary Environmental Action Project). 2002. Project Implementation Plan. Khartoum,
Sudan.

NTEAP (Nile Transboundary Environmental Action Project). 2005. NRAK (Nile River Awareness Kit). River
Science, Earth Observation, CD-ROM. Khartoum. http://nile.riverawarenesskit.com/

Shakak, N. B. I. 2011. Use of sediment Water in Environmental Monitoring. T. M. Gasmelseid (ed.), Handbook
of Research on Hydro informatics Technologies, Theories and Application. IGI Global Publisher. http://
www.igi-global.com

Wallingford, H. R. 1990. Research for Rehabilitation Sediment Management Study: Final Report.



http://nilerak.hatfieldgroup.com/English/NRAK/Resources/MAPS/index.html  
http://www.fao.org/nr/water/faonile/whatwedo/monitoring.htm 
http://www.igi-global.com
http://www.igi-global.com

12 | MAURITIUS

Improvement of wastewater infrastructure at Sir Seewoosagur Ramgoolam
National Hospital (SSRNH)

Gunness Thandrayen Director of Environmental Health Engineering Unit, Ministry of Health and Quality of
Life, Republic of Mauritius

1 Introduction

With the present trend, it is expected that Mauritius might experience water stress conditions by
2025 (MoE/NDU, 2006). Water availability can be a severe constraint to development if effective
water resources management and sustainable water development are not pursued. The quality
of water resources is also under threat due to industrial pollution, agricultural, urban runoff and

sewage disposal and, if not properly managed and disposed of, also causes water pollution.

In Mauritius, the following measures are adopted to control water pollution:

+  providing sewerage infrastructure and solid waste management system to prevent pollution
at source;

requiring industries to pre-treat their effluent to prescribed standards before discharge into
the sewerage system; and

Prohibiting industries which use or store large quantities of chemicals to be sited within
water catchments.

Accordingly, with the pressures of climate change, increased pollution, sea water intrusion and
population growth, water resources will become even scarcer and will require further treatment to
render it safe for consumption.

2 Project description

Prior to the improvement of the wastewater infrastructure in June 2015, the wastewater at

the Sir Seewoosagur Ramgoolam National Hospital (SSRNH) was being channelled through
an internal sewer network to a wastewater treatment plant. From there, the treated effluent

is then discharged into the nearby Canal de La Ville Bague and afterwards into Citrons River.
The performance of the existing wastewater treatment plant was poor (Ministry of Health and
Quality of Life, 2005) and it was discharging treated effluent with characteristics well above the
permissible limits. The non-compliant parameters included total suspended solids, ammonia,
nitrate, phosphorus and the microbiological parameters, total coliform and E-coli organisms.

2.1 Baseline environment

The environment in which the wastewater treatment plant is located is dominated by the
existence of the nearby SSRNH. This hospital was built in the late 1960s in midst of sugarcane
flelds and today, the hospital zone is still surrounded by cane fields. The wastewater treatment
plantis in an enclosure juxtaposing the Haemodialysis unit which is separate from the main
hospital buildings. Around these two infrastructures is a man-made forest. The infrastructures
are shielded from the main road by a three-meter high stone wall and are not visible from the
entry to the SSRNH.

2.2 Current situation (prior to upgrading)
The existing wastewater structure comprises mostly pitched fibre and asbestos cement pipes
for the gravity sewers. The pitch fibre pipes have reached end of life, some of them having been




observed to have collapsed and are therefore in an advanced stage of deterioration, resulting in
frequent blockages and overflows of wastewater within the premises of the hospital.

The existing wastewater treatment plant (WWTP) at SSRNH was designed for a treatment
capacity ranging from 180-220 m3 per day, but was receiving lower flows (Ministry of Health and
Quality of Life, 2005). The existing wastewater plant is an activated sludge type with minimal pre-
treatment facilities, two aeration tanks, a static secondary clarifier and a chlorine contact tank for
disinfection with chlorine prior to discharge into the canal.

An examination of the treated effluent characteristics indicates that the plant efficiency is poor
(Ministry of Health and Quality of Life, 2005), although it has been designed to receive higher
flows. In general, the wastewater treatment infrastructure is not performing according to
standard and is subject to frequent operational problems which represent potential threats to the
environment and to human health. Thus, there is an urgent need for a complete refurbishment of
the existing wastewater infrastructures.

2.3 Improvement works

An assessment of the existing wastewater treatment plant performance was undertaken. It
evaluated the adequacy of the current wastewater collection network, the existing facilities which
were not connected to the existing WWTP the effluent discharge standards and the projected
flows following implementation of the Master Plan for development of the SSRNH. Consequently,
the following improvement works have been recommended (Ministry of Health and Quality of
Life, 2005):

+  Replacement of the existing sewer network by new sewers with diameters ranging from 110
mm to 300 mm. The extent of the works amount to pipe laying of 3.3 km of sewers;

+ Refurbishment of the existing treatment plant to ensure that the treated effluent will meet the
effluent discharge standards prescribed by the local environmental regulations; and

«  Construction of a new pumping station to collect the wastewater from the staff quarters
and from all other existing facilities of the hospital, which are not currently draining their
wastewater to the treatment plant.

2.4 Development of the project

2.4.1 Replacement of the sewerage network

The existing wastewater network comprises mainly of 75 mm, 100 mm and 150 mm diameters.
However, some of the sewers at the downstream end of the drainage area are 225 mm and
above in diameter. The existing sewer network has been replaced by new sewers with diameters
ranging from 110 mm to 300 mm. The extent of the works consists of laying 3.3 km of sewers.
Moreover, since the existing system is buried under the existing buildings and crosses many
corridors, the new system has been constructed along a completely new alignment in order to
avoid breaking off floors through existing corridors and buildings and also to avoid any unduly
long disruption of the hospital activities during execution of the works. Furthermore, the new
network will subsequently be accessible for maintenance and for any future repairs/remedial
works.

2.5 Assessment of existing treatment plant

2.5.1 Existing treatment plant
The existing treatment plant consists basically of an influent channel, two aeration basins, one
collection chamber, a clarifier, a sludge sump, a chlorine contact tank and a sludge drying bed.

2.5.2 Inlet works
The wastewater flow reaches the treatment plant through a 200 mm diameter pipe. The raw
influent passes only through a coarse screen. Large solids are removed by this process. The




manual coarse screen has exceeded its operational life and is not fulfilling effectively its intended
purpose. There is also no flow measurement device at the inlet of the works.

2.5.3 Aeration tanks

After the screening process, the influent passes through a tee joint whereby the flow is divided
and enters the respective aeration tanks. The biological treatment unit consists of two aeration
tanks of 12 m x 5 m x 3.5 m each, which are operated in parallel blowers. Oxygen is provided by
diffusers found at the bottom of each tank. This method aims a complete mixing of the sludge
and raw wastewater. The treated wastewater overflows to a collection chamber through a 200
mm pipe and gravitates to the clarifier for solids and water separation. Sludge from the clarifier is
returned to the aeration tanks when the sludge well, immediately downstream of the clarifier, fills

up.

The parameters, such as hydraulic retention time, food/microorganisms ratio, sludge retention,
dissolved oxygen ratio and oxygen ratio, were measured and analysed during the design phase
and it was concluded that the aeration tanks were not operating efficiently and were rather
operating in an extended aeration mode rather than a conventional aeration one.

2.5.4 Clarifier

A circular clarifier of 26 m2 surface area is actually available on site. The clarifier allows for solids
water separation and thickening of sludge. The thickened sludge flows to sludge well of about

6 M3 capacity from where it is then recirculated to the aeration tanks. Provision was made for
sludge wasting from the sludge well to sludge drying beds in the past. These were observed to be
no longer in operation.

Observations on site show that not infrequently, sludge detaches from the bottom to float
above the surface with some of it overflowing into the channel leading to the contact tank. This
obviously impacts on the amount of suspension that is carried over with the effluent.

2.5.5 Disinfection
Disinfection is currently being carried out in a 2.3 m x 1.8 m chlorine contact tank. Sodium
hypochlorite is added regularly using a chlorine injection pump.

2.5.6 Desludging

Currently, the only facilities on site are two small drying beds of 4.3 m x 3.3 m occupying a
total area of 14 m2. It is not known whether the drainage pipes within the drying beds are still
operational.

2.6 Wastewater treatment after upgrading

2.6.1 Inlet channel

The inlet channel comprises a Venturi flume. The flume has been installed to record the flow.
Downstream the Venturi flume, a 22 mm spacing bar screen has been installed. The function of
this bar screen is to trap solids larger than 22 mm, such as rags, bandages and similar coarse
solids. The trapped solids are regularly removed manually and stored in a watertight bin for
eventual disposal.

The inlet channel is also equipped with an online pH meter for recording pH of the inlet
wastewater.

2.6.2 Distribution channel
Raw wastewater from the inlet channel flows to distribution chamber. The distribution chamber
flow splits the inflow equally into two streams which flow to the primary sedimentation tanks.




2.6.3  Primary sedimentation tanks (PSTs)

Wastewater from the distribution channel passes through the sluice valve chambers and is
diverted to the primary sedimentation tanks. The primary sedimentation tank is a rectangular
reinforced concrete tank with slanting walls with a sump at the bottom.

Clear wastewater overflows through the V-notch and flows to the Aeration Tanks. Solids
collected at the bottom of the tanks are pumped by the sludge draw off pumps to the sludge
holding tank.

2.6.4  Aeration tanks

The overflow from the PSTs is directed towards the aeration tanks. There are two aeration tanks
in the WWTP. The volume of each aeration tank is 156 m3 and thereby allows for a retention time
of 19 hours at the actual flow of 400 m3 per day (Ministry of Health and Quality of Life, 2005).
Each aeration tank has two distinct zones namely the anoxic zone for denitrification and aeration
zone for organic breakdown and nitrification.

Influent to the aeration tanks enters at the anoxic zone. A baffle wall in the anoxic zone ensures
maximum retention time in the anoxic zone and provides for minimum turbulence. Return
activated sludge (RAS) from the RAS pumping station enters the anoxic zone. The wastewater
overflows in the aeration wastewater is treated aerobically.

Treated wastewater overflows to the collection chamber and flows to the final settlement tank.

2.6.5 Final settlement tank (FST)

Water flows from the collection chamber to the final settlement tank, FST. Sludge is normally
carried over from the aeration tanks to the FST. The role of the FST is to separate the sludge
from the liquid such that the liquid overflowing from the FST is clear and free from solids. Sludge
settles at the bottom of the clarifier.

Settled sludge is continuously recirculated to the anoxic zone of the aeration tank. This is done
by the RAS pump located in the RAS/SAS pumping station. During the biological treatment, new
cells are generated continuously such that there is a surplus activated sludge (SAS) regularly.
Excess sludge needs to be removed from the system. SAS pump transfers the excess sludge to
the sludge holding tank. Operation of the SAS pump is controlled by the sludge level detectors
installed in the FST.

2.6.6 Pressure filtration
Water from the FST flows to the chlorine contact tank. Calcium hypochlorite is injected in the
chlorine contact tank by two dosing pumps such that residual chlorine of 0.5 mg/I is achieved.

After disinfection, water is pumped by two filtration pumps to three pressure filters. The pressure
filter media is silica sand and activated carbon for removal of odour.

The pressure filters are equipped with automatic valves and control units which automatically
start the backwash sequence of filters. Backwash of filters is automatically controlled by the
pressure difference.

2.6.7  Outlet channel

Filtered water from the pressure filters enters the backwash tanks and overflows to the outlet
channel. Monitoring equipment, such as the outlet flume and pH sensor, is installed in the outlet
channel to monitor flow and pH of the final treated wastewater.




2.6.8  Sludge treatment

Primary sludge from the PSTs and surplus activated sludge from the FST is pumped to the
sludge holding tank. A submersible mixer is installed in the sludge holding tank to keep the
sludge always in suspension. An ultrasonic level sensor continuously monitors the level of sludge
in the sludge holding tank and raises an alarm at high sludge level. Two sludge transfer pumps
are used to transfer the sludge into wastewater carriers.

3 Challenges, opportunities and lessons learned

Difficulties were encountered during the construction of the works because the plans for the
alignment of the existing services and the extension of buildings construction are not available.

New corridors to lay sewer pipes on some areas were not available. The contractor had to carry
out the pipe works into the existing lines. The contractor had to divert the flow or pump the
sewage water from upstream manholes and work downstream.

There was some corridor's crossing to be carried within the hospital compound. The width of
the corridor was approximately 2 m with extensive mass concrete. Excavation works across the
corridor could not be carried out at one go since access to public, patients and hospital staff